Select a dealer

Mopar® Authentic Parts & Accessories

Find a Dealer
Cart

Cart is Empty

Lift and Tail Gates for 2016 Ram 2500

Vehicle

2016 Ram 2500 Change Vehicle

Categories

Browse Categories
No.
Part # / Description / Price
3
Tailgate Lock Cylinder

After 06/25/12. Up to 06/25/12.

7
Tailgate Pivot Bushing

Right Side Only, Left Serviced With Tailgate.

15
Screw

Torx Head Screw And Washer

M6x1.00x20.00. Cover to Tailgate. Cover attach. Upper & Lower Fascia To Body.

16
Round Head Screw

M8x1.25x20.00. Latch To Gate. Hinge Assy Mounting. Control Module To Transmission. DFH Transmission. Tailgate latch attaching. Fastening Strikers [M8x20]. Fastening, Stricker [M8x20]. Guide Pin to Body [M8x20].

17
Special Head Screw

M10x1.50x42.00. Tailgate Cable Anchor. M10x1.50x40.00.